



广东甬金金属科技有限公司

GUANGDONG YONGJIN METAL TECHNOLOGY CO.,LTD

产品质量证明书
MILL TEST CERTIFICATE

(EN10204 3.1)



地址：广东省阳江市高新区港口工业园海港三横路9号
Add: No.9 Haigang Sanheng Road, Harbor Industrial Park, high-tech district, Yangjiang City, Guangdong province, China

电话(Tel)：0662-8891399

传真(Fax)：0662-8891399

邮编(P.C.)：529533

品名 Name	不锈钢冷轧钢板和钢带 Cold-rolled stainless steel sheet and strip							客户名称 Customer	佛山市甬金新材料有限公司					
牌号 Type	304				执行标准 Product Standards		ASTM A240-2023				证明书号 Certificate No.		YJ202501040057	
序号 No.	炉号 Heat No.	表面 Surface	钢卷编号 Coil No.	用途 Use	规格 Size (mm)	重量 Weight (Kg)	等级 Grade	拉伸试验 Tensile Test			硬度试验 Hardness Test		交货状态 Condition Of Delivery	证书日期: Certificate Dat
								抗拉强度 T. S (N/mm ²)	屈服强度 Y. S (N/mm ²)	伸长率 Elong (%)	硬度 Hardness (HV)	硬度 Hardness (HRB)		
51	G241223B221-2	2B	GD250101100862-01	304	0.93*1252*C	11088	—	688	286	61	170	84.7	固溶退火 Solution Annealing	2025-1-7
52	G241223B221-2	2B	GD250101100862-02	304	0.93*1252*C	11013	—	688	286	61	170	84.7	固溶退火 Solution Annealing	2025-1-7
53	G241213D211-3	2B	GD241203003540-03	304DQ	1.18*1250*C	5310	—	649	283	62	164	83.0	固溶退火 Solution Annealing	2025-1-7
54	G241002C071-1	2B	GD241216803642-02	304TQ	0.88*1528*C	12448	—	660	323	59	170	84.7	固溶退火 Solution Annealing	2025-1-7
化学成分Chemical composition %														
序号	C	Si	Mn	P	S	Ni	Cr	N	Mo	Ti	Cu	其他other		
51	0.069	0.385	0.829	0.033	0.003	8.036	18.003							
52	0.069	0.385	0.829	0.033	0.003	8.036	18.003							
53	0.054	0.395	1.099	0.032	0.002	8.007	18.013							
54	0.057	0.519	1.142	0.031	0.004	8.006	18.131							
注释 Notes	1. 拉伸实验原始标距为：50mm。 Tensile test original gauge length : 50mm. 2. 兹证明本表所列产品，均依标准规定制造、取样、试验和检验，并符合标准及合同要求。 We hereby certify that the products listed in this table are manufactured, sampled, tested and tested in accordance with the standards, and are in conformity with the standards and contract requirements. 3. 本证明书需盖质量管理部专用章或经授权的销售部公章生效，复印无效。 This certificate is valid with the seal of the quality management department or the official seal of the authorized sales department, and the copy is invalid. 4. 兹证明，以上产品冷轧加工过程已在中国完成。 This is to certify that the cold rolling process of the above products has been completed in China.											质量部门负责人 Head of Quality Department		
	PED 4.3 (2014/68/EU) No.: HPiVS-iP1001-186-Q-03-00													